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Parts Catalog No.948

ROTARY MOWERS AND DOZER BLADE

-

”0’[ There is no Serial Number locat dozer blade.
S
PRAZAN
MOWER AND DOZER DESIGNATIONS | TRACTOR APPLICATION

(@ 130 180
38" Rotary Mo Y% X
44" Rotarym%r X
44" R RofaMower , X
44" Dozer Blade | X X

When using this catalog, notice the reference to serial
numbers of various components noted here and listed i

Serial N , , . :
al Numbers the “description” copy. By referring to correct serial num-
bers, proper parts identification will be assured.




GENERAL INFORMATION

Indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts, An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

lHlustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship to eachother. Re-
ference numbers are used in the illustra-
tions, These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

Indented Des

Indented parts in the descriptive list are apart
The quantity shown in the '""Number Required
chine except where parts are'indentedin ds i
number required for the preceding assembd

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue'" number and date will be
advanced.

It is imperatevised Parts Book
pages be in ’ nto their respective
Parts Booksl(lasqsoon as received. Failure

todo s e\ 11 to confusion and defeat the
purpose- $book.

on

receding assembly or sub-assembly,
is the number of parts used on a ma-
21ist. In this case the quantity shown is the

REF. PART NO. ESCRIPTION REQ'D
A 55159 CYLIND -rear steering .......... 0 tetnnn 1
28 A 56208 SOQ : -rearcylinder , . ................. 1
29 A 55956 V’ - adjusting, socketassy . .......... ... 1
30 A 55957 %AT - S0CKEt DAL, . .ttt 2
31 A 56210 @ RING - socket . .. ... ... ... .. v uuuununee... 1
32 A 56209 @ SEAT -socket spring . . ... ...t ittt it e eenens 1
33 G 45175 CLAMP ASSY -socketassy. ... .......c.uuvuuun.. 1
16- 836 BOLT - 1/2" x2-1/4" N.F.NeX. .« s v v v o e 0o o noseosn 1
34 132- 104 PIN - cotter, 3/16" X 3™ . . . . ittt it e e 1
35 A 55889 STUD - ball,socket & cylinder ................... 2
36 13- 410 BOLT - 1/4" x5/8"N.C.,hex. . . . ... .o v ... 4
37 92- 4 LOCKWASHER - 1/4" SAE . . .o vttt ittt neeannnn 4

Terms "Right Hand” and "Leift Hand”

"Right Hand" and "Left Hand'" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel,
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A 70259
A 70491
195- 106
132- 30
A 70170
A 70413
195- 108
A 70250
A 70418
A 70242
A 70245
A 70324
129- 107
192- 25
A 70412
A 70411
195- 103
129- 102
192- 20
A 170235
13- 1080
113- 103

PART NO.

ROTARY MOWER AND DOZER BLADE 5

MOWER CLUTCH LINKAGE
130-180 GARDEN TRACTORS

DESCRIPTION REQ'D

ROD-1liftlever (130) . ... ... ..ttt trennsanoens 1
ROD-1liftlever (180) . ... ... ... ¢ it onennnns 1
WASHER - 1/2"Dplain ZP .. ... ..o e eeveoersonsas 2
PIN -cotter 3/32" x1-1/4" . . . . i i ittt ittt eearns 2
GRIP - clutchleverrubber . . ... ... . ¢t et v vv . 1
LEVER-clutch. . . ... ... ..t eei et iennnnonsos 1
WASHER -~ 5/8"DPlain ZP . ... . 0o vt enrsonenoonos 1
PIN - clutch lever retainer. . . . .. ... .. .. e 1
SPRING -clutch lever. . . ... v oo vevveevoocoososs S |
BRACKET -clutchlever spring . . ... ... ... ......... 1
BRACKET - clutchlever catch. . ... ................ 1
GUARD -enginepulley belt. . .. .........co0ieereenn 1
NUT -5/8"N.C.hex. Z. P, .....:ccetevcevosnoasss 1
WASHER - 5/8"SAEStd. 10CK ZP. . . . . .ttt vt v e ennns 1
PULLEY - clutch idler . ... .. PN 2
GUIDE - clutch idler belt. . . . N N 1
WASHER - 5/16" plain ZP, Q ................. .1
NUT - 5/16" N,C. hex. ZP/Z=\"J) . o v o v & e e e s e e 1
WASHER - 5/16'" SA std.@ P. .. e 1
BRACKET - clutch SRR 1
BOLT -5/8" x5 " NG XK., . .. v s vt e v v e nnnns C e e 1

................. .o 1

BOLT - 5/16" x %’ ex. ZP

September, 1965







ROTARY MOWER AND DOZER BLADE 7
38" ROTARY MOWER
130 GARDEN TRACTOR

REF. PART NO. DESCRIPTION REQ'D
1 131- 352 NUT -3/8"N.C. GripCo . . . . . vttt vttt et e aanenenns 4
2 195- 104 WASHER - 3/8"plain ZP ....... et e e e 8
3 A 170301 CHAIN - lift-3 Iinks . . . .. . . ..t it i it it ittt eeeann 1
4 113- 208 BOLT -3/8x1-1/4"N.C.hexX. ZP . ... ..o eeevvnesus 4
5 A 170432 BRACKET -beltguardand 1ift, . . .................. 1
6 129- 103 NUT -3/8"N.C.hex. ZP ,........ et e cee..2
7 192- 21 WASHER - 3/8"SAE std.10ck ZP . . . .. .. 000 00 s. ees.2
8 113- 208 BOLT -3/8x1-1/4"N.C.hex.ZP........... 1
9 131- 357 NUT -3/4"N.C. GriPCO ., . . v v v v vt o v e s vnnnoeeonnes 3
10 A 170226 BELT - drive (61" inside length). . ... ............... 1
11 A 170291 PULLEY - center spindle2groove. . . ... .....¢cvoeu.. 1
12 0 6073 AB KEY - sq. center spindlepulley. . . ... ... ov v et envnenan 1
13 A 70282 WASHER - spindle bearing. . ... ... cc ittt ovenoens 3
14 13- 48 BOLT -1/4x1/2"N.C.hexX. ..., ... eoeennnsss .8
15 92- 4 WASHER - 1/4" SAE std. 1ock . 200N &+ o o v v v v e e e v en o 8
16 A 70303 GUARD - outboard pulley L. H N Y 1
17 A 70290 PULLEY - outhoard spindle.( 0N, « v v v v v v v e e v v e e s 2
18 A 70289 KEY - sq. outboard spindléepulley . . . . ... ... ¢ v v, 2
19 A 70323 GUARD - discharge B N ) ) 1 1
20 A 70404 DECAL - caution spinnieg blades . ... ............... 2
21 13- 412 BOLT -1/4 x3/4" NCHEX .. ....0vnvrverenvennns

22 92- 4

23 25- 104

24 A 70422

25 113- 208

26 A 170318

27 A 70319

28 95~ 6

29 A 170176

30 A 70292 T - idler pulley tightener. .. ................ 1
31 A 70295 EY -ddler. . .. ... ittt ittt e e e e e e e 1
32 192- 25 HER - 5/8"SAE std. 10CK ZP . . . . . v vttt v et v nnnns 1
33 131- 35 @NUT =5/8"N.C. GripCo . . ..t v vttt it ittt naen 1
34 129- 1 NUT-3/8"N.C.hex ZP. .. ... .o vvvenennnenonenns 1
35 192- WASHER ~ 3/8" SAE Std. 10CK ZP . . . . ¢ v v vt e v o v nonnos 1
36 19 WASHER -3/8"plain ZP . ... .. vt oo s novvesnes N 1
37 %02 GUARD -outboardpulley R. H.. . ... ...ttt ieevennan 1
38 @ 318 PIN -pivotarmtodeck. . . . ... ... ... .0, 2
39 70321 ARM -pivot R.H, ... ... ...ttt tieiineeorennns 1
40 A 70176 PIN-retaining .............. e se s e e e .. 2
41 A 170322 ARM -pivot L. H. .. ... ...ttt teetenneosoannons 1
42 A 170227 BELT - driven (66" inside length). . . ... ... ... v eve.. 1
43 321- 848 DECAL - "Case . ... . it ittt ittt et s et 1

Printed in U, S. A. September, 1965







ROTARY MOWER AND DOZER BLADE 9
38" ROTARY MOWER (CONTD.)
130 GARDEN TRACTOR

REF,. PART NO., DESCRIPTION REQ'D
1 195- 108 SPACER - TOller . . ..ttt ittt bttt et e et et eeeeea 8
2 A 70524 ROLLER - 7"long. ......... e e r e e e 5
3 A 70434 BRACKET -~ roller mtg. w/shaft-L.. H.., . . ... .......... 1
4 113- 206 BOLT -3/8x3/4"N.C.heX. ZP . ... . v v v i e s nnnns 12
5 192- 21 WASHER - 3/8"SAE std. lock ZP. . .. . .. .o oo i v 12
6 129- 103 NUT -3/8"N.C.heX. ZP . ..ottt v et m e eeenennenn 4
7 192- 21 WASHER - 3/8" SAE std. Iock ZP. . . . . o v vt v e oo e e nn 4
8 A 70431 BAFFLE -bladeguard . . ... ... .. ...t eununun. 1
9 113- 206 BOLT -3/8"x3/4 "N.C.heX ZP . . . . . . v v v e v enennn 4
10 A 70280 BEARING - spindle ... ... ... oo ee oo vncnonnnenns 6
11 A 70281 SPACER - spindle bearing. . . . .. ... ...t vt v eenuu.. 3
12 A 70279 HOUSING - spindle. . . . . .. vt vt vttt ettt v nenaaes 3
13 A 70282 WASHER - spindle bearing . ............. 0t uo. 3
14 A 170286 SPINDLE - mower bladecenter. . .. ... ... ... ... 1
15 A 70283 SPINDLE - mower blade outboar® ............... 2
16 A 70388 BLADE - 14" mower. . ... .. N DS 3
17 92- 6 WASHER - 3/8" SAE std. loc ................. 6
18 13- 68 BOLT - 3/8" X1/2" N.C.heX 705 o o oo e v e en e nnnnnnns 6
19 113- 206 BOLT - 3/8 x 3/4 N. @ .................... 2
20 A 170305 BRACKET - roller moun B = 1
21 1985- 104 WASHER - 3/8" plaind B . . . .. s st e e vt e e ee s aenes 2
22 129- 103 NUT -3/8"N.C.heR ZP) .. . .. i i st s it s nnvennosas .o 2
= o 2

23 132- 69 PIN - 5/32" x

Printed in U. 8. A. September, 1965
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REF,. PART NO, DESCRIPTION REQ'D
1 131- 352 NUT =3/8"N.C. GriPCO . + v v vt vttt v v e neennnonnss 4
2 195~ 104 WASHER -3/8"plain ZP .. .... ... 0 et eeevnnnnnnes 8
3 A 170301 CHAIN - Lift -~ SIinKS . . .. . v vt vttt s e v o osnnsnnnnss 1
4 113- 208 BOLT - 3/8x 1-1/4" N.C.hex. ZP, ...... Y
5 A 70297 BRACKET ~beltguardand lift. . . . ... ... ... ¢t .e. B
6 129- 103 NUT -3/8"N.C.hex. . ........ e e s e s r s ass o2
7 192- 21 WASHER - 3/8" SAE std. lock ZP........ s e s s e e e
8 113- 208 BOLT - 3/8x1-1/4" N.C.hex. ZP..... e s ee e ere. @
9 131- 357 NUT - 3/4"N.C.Gripco ........ s s e me e P ]
10 A 70296 BELT - drive (61" inside length). . . ... ...... ... 0.... 1
11 A 170291 PULLEY - center spindle2groove ., . ......0000.. R |
12 0 6073 AB KEY - sq. center spindlepulley. . . ... .....00... S |
13 A 170282 WASHER - spindle bearing. ., ... ... ..ottt e ensnnss 3
14 13- 48 BOLT - 1/4"x1/2" N.C.heX . . . /o v e s s o v s s e e . 8
15 902- 4 WASHER - 1/4" SAE std. lock @ ............... 8
16 A 70303 GUARD -~ outboard pulley L., e et e e et e e e e 1
17 A 70290 PULLEY - outboard spindle ,\\ .\\ . . . ...ttt v e een.n 2
18 A 70289 KEY - sq. outboard spindl¢(pulley. .... e e esersesneeed
19 A 70323 GUARD - discharge e NI v v e e e e e e e 1
20 A 70404 DECAL - caution sp bladed . .........ccoveeunn 2
21 13- 412 BOLT - 1/4x3/4 ' (=, S rrecennns el
22 92- 4 WASHER - 1/4" LJlock . L L e e, 2
23 25- 104 NUT - 1/4" N % ................. e 2
24 A 70260 NN T e i e e ettt 1
25 113- 208 74" N,C.hex, ZP ,.... R |
26 A 70318 erchaintodeck.................... 2
27 A 70319 er-4links. . ........... . ... 2
28 95- 6 B+ - 1 2
29 A 70176 2 RIN~yetaining . .......... 00000 s e s e e es be o2
30 A 70292 - idler pulley tightener. . ... .............. 1
31 A 70295 ((PUNLEY -idler. . ... ... ittt it i ineoneneennenns 1
32 192- 25 (i ) WASHER - 5/8" SAE std. lock ZP . . . . .. ... .. . ... 1
33 131- 3 UT - 5/8"N.C. Gripea . . . . v i ittt vttt et e nennnes 1
34 129- NUT -3/8"N.C.hex. ZP ........00... S §
35 192- WASHER - 3/8"SAE std. 1ack ZP. . . .. . .o vt vt e e 1
36 19 WASHER - 3/8"plain ZP .. ... .. v v v evns I |
37 2 GUARD - outboard pulley R. H.. . . ... . . vttt vt v s vnnn 1
38 318 PIN - pivotarmtodeck. ... ..... ... .. ... ........ 2
39 A 70321 ARM-pivotR.H. ............ . 1
40 A 170176 PIN - retaining ..... s e s e s e s s s e s s s e s s ce s s e e 2
41 A 70322 ARM -pivot L. H. ... ... .ttt i it ittt tenennnns 1
42 A 170304 BELT - driven (80" insidelength) . . . ................ 1
43 321- 848 DECAL -~ "Ca8€" . .. i it ittt ittt i s et s 1

ROTARY MOWER AND DOZER BLADE 1
44" ROTARY MOWER
130 GARDEN TRACTOR

Printed in U, S. A, September, 1965
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ROTARY MOWER AND DOZER BLADE 13
44" ROTARY MOWER(CONTD.)
130 GARDEN TRACTOR
PART NO. DESCRIPTION REQ'D
195~ 108 SPACER -r10ller. ... ...ttt teeereenooanonnnas 9
A 70524 ROLLER = 1 Iong . . . . v i i it it et ettt et e aeeee e 5
A 170306 BRACKET - roller mtg. w/shaft - L.LH................ 1
113- 206 BOLT -3/8x3/4"N.C.heX. ZP . ... ..o ereeeens 12
192- 21 WASHER - 3/8"SAE Std.10CK ZP . ... ...t voevesnnnn 12
129- 103 NUT -3/8"N.CheX. ZP ., .. .. vttt s it s isnnennnenen 4
192- 21 WASHER - 3/8" SAE std. I0CK ZP . . . . . v s v v s oo v o anns 4
A 70309 BAFFLE -bladeguard ... ... .....¢cctouveeeeoeosos 1
113- 206 BOLT -3/8x3/4"N.C.heX.ZP . ... ..o venrerenecs 4
A 70280 BEARING -spindle . ........¢.0t0caceeoecssnsss 6
A 70281 SPACER - spindlebearing. . ... ... .. ..o uovecrensnnn 3
A 70279 HOUSING -spindle., . .. ... .. ..t coeeeveesocsssocs 3
A 70282 WASHER - spindlebearing ......... ¢ 0ot eecenn 6
A 170286 SPINDLE - mower bladecenter . . ... .....0000eeneven. 1
A 70283 SPINDLE - mower blade outbo. 0\ 2
A 170317 BLADE - 15" mower ..... DN S 3
92- 6 WASHER - 3/8" SAE std. lo @ .................. 8
13- 68 BOLT -3/8x1/2"N,C.heto\y ) . v v v e vt et et s s e annnn 6
113- 206 BOLT - 3/8 x 3/4" NoC. %QZP ................... 2
A 70305 BRACKET - roller ting; RH. ............c0c00c.. 1
1905- 104 WASHER - 3/8" plain BB . . vt o s v v e e v en s sonsassos 2
129- 103 NUT -3/8"N.C,hex. VP ......0c0oeeoenss .. . s 2
132- 69 PIN-5/32"x JfCentter . ........0veverenencennns 2
A 70523 ROLLER - 5'% .......................... a1

Printed in U. S. A,

September, 1965
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ROTARY MOWER AND DOZER BLADE 15

44" ROTARY MOWER .
180 GARDEN TRACTOR

REF, PART NO. DESCRIPTION REQ'D
1 129- 103 NUT -3/8"N.C.heX. ZP ... ... vsseenonnnnonnns 2
2 192- 21 WASHER - 3/8"SAE 5td. 10CK ZP . . . . . v v v vt oo oo s nwan 2
3 A 170499 BRACKET -beltguard. .. ... .. ... ..ttt eveessns 1
4 113- 208 BOLT -3/8"x1-1/4 "N.C.heX. ZP . . ... ..o oo vennnn 2
5 131- 357 NUT -3/4N.C.GriPCO . . . v o v v v e v e v oo o nnoness el
6 A 70525 BELT - drive (58" insidelength). . . ... .............. 1
7T A 70290 PULLEY -spindle . ... ....... ... .00 ceesnnu. seos. 4
8 A 70289 KEY -sq.spindlepulley ... ..........¢. ¢t veuun. 4
9 A 70281 SPACER - center spindlepulley . .................. .1
10 A 70282 WASHER - spindle bearing. . . ... .. ... ¢ttt v vveesnsons 3
11 13- 48 BOLT -1/4"x1/2"N.C.heX .. ... .o vevvvesnonnss 8
12 92- 4 WASHER - 1/4"SAE std. 10CK . .. ... .0 0cviveeeens ...8
13 A 70303 GUARD -outboardpulley L.H. . . . . . .. .ot v v s e eensnns 1
14 A 70323 GUARD -discharge . .. ......¢c.0 i i teneennnnnons 1
15 A 70404 DECAL - caution spinning blades /3. . . v o v v s e v s s v e no 2
16 13- 412 BOLT - 1/4'" x 3/4" N.C. hex. @ ............... 2
17 92- 4 WASHER - 1/4" SAE std. 100 V. o o o v o e v oo nnonnn 2
18 25- 104 NUT - 1/4" N.C. hex ... @ ............. PO ]
19 A 70492 DECK -mower ,..... és § ..................... 1
20 113- 208 BOLT -~ 3/8" x 1-1/. .Cs C ettt ere et 1
21 A 70318 PIN - lift chain . . X Dt teiaan. et r e 5
22 A 170512 CHAIN = 9 IinKS, . (0N s ¢ v v s s o s v ossonsssnsess .. 2
23 95- 6 WASHER - 3/8" Pt e s st s e s e e e e n e e 5
24 A 170176 PIN - reta 2 )) s « s o s s s s e s a s s e s e s e s e e s e 4
25 113- 208 BOLT - 3/8% 4"N.C.hex. ZP ., ..... ..o v v ennn 3
26 195- 104 lain ZP .. .... ..t s i tnnnrnnses .6
27 131- 352 Gripeo ... .. i it i vt e et s s s aa .3
28 A 70513  CHARRBMBKS. . .. .vvvtvrneenneennerononnonns .1 ‘
29 A 70501 9 BRACKE P Sift . ... .. ... .0t oo v eeonnsocosnssa .1
30 A 70508 ar liftlever. .. ....... .. o0 .. e s e s e .1
31 132- 50 ; "xl-1/4"cotter. . ... ... e e 2
32 A 70292 RACKET - idler pulley tightener. . ............... bl
33 195- 104 HER - 3/8"Dlain ZP . .. .. ... v'eesuennnnns ee..1
WASHER - 3/8" SAE std,lockZP ............ R |
NUT-3/8"N.C.heX. ZP .., ......0cc000n0u0n000 D |
PULLEY -idler ............0c0.... s e s s s e s 1
WASHER - 5/8"SAE std. lock ZP........... s s b0 e .. 1
NUT -5/8"N.C.GrIPCO . ... .0 v vnvnnennnes T §
LEVER -rear lMft . ... ... .. ¢ i it ittt innnneess 1
GUARD -outboardpulley R.H. , . ... ...000,0.. A |
41 A 70304 BELT - driven (80" inside length). . ................. 1
42 321- 848 DECAL - "Case" ,...... s e e et s e S |

Printed in U. S. A.

September, 1965







ROTARY MOWER AND DOZER BLADE 17
44" ROTARY MOWER(CONTD.)
~
180 GARDEN TRACTOR
" REF. PART NO. DESCRIPTION REQ'D
1 A 70523 ROLLER - 5" 10Dg . . . v v v v e s v o o s v s oosnnnnssansoss 1
2 195- 108 SPACER -~ roller ., ... . ... coconveonnsnosssesnsnocnss 9
. 3 A 70524 ROLLER = T IONE . . . v vt v v s s s s v e e aosososnsnnnss 5
4 A 70306 BRACKET - roller mtg. w/shaft- L.H. . .............. 1
5 113- 206 BOLT -3/8"x3/4"N.C.heX. ... ..o esneesnnens 12
6 192- 21 WASHER - 3/8"SAE std. 10CKk ZP . . ... ...+ ¢c00cevonnas 12
7T A 170516 BRACKET -rollermig.adj. ... .....¢c .ot vsnnnns 1
8 A 170515 SHAFT -front roller . ...... ..o cesovesoennosssoss 1
9 132- 50 PIN-1/8"x1-1/4"cotter .........ccovvveeeceonss 2
10 195- 104 WASHER - 3/8"plainZP ......... s s s s e n s e s e 2
11 131- 352 NUT -3/8"N.C.GripCo ... ... oo veeeeeronsosssnsns 2
12 A 70514 ROLLER -front .. ....... ..ttt eeeononsoososs 1
13 129- 103 NUT -3/8"N.C.heX, ZP ... .. .0 eoverrencesnoensnas 4
14 192- 21 WASHER - 3/8" SAE Std. 10CK ZP . /i~ v v e v e e v s s 0 s o s o u 4
15 A 70309 BAFFLE -bladeguard. . .. .../ e ) ¢ s s s s s s s a0 s eon 1
16 113- 206 BOLT - 3/8"x3/4" N.C.hex, ZBS..,\y. .t o o0 v v s e e s 4
-— 17 A 70280 BEARING -spindle. . . ... . (L V..t tts v eonseons 6
18 A 70281 SPACER - spindle bearing (.55 v v v v et o v s e o ossnn 3
19 A 70279 HOUSING - spindle . .. . N2 v e v et vt v e s e s e nsnnnss 3
20 A 70282 WASHER - spindle be Qv evennones s e e s e s e s e 3
21 A 70488 SPINDLE - mower ter .. ....00 000000000 . |
22 A 70283 SPINDLE - mower- outboard. .......... .. R ]
23 A 70317 T ).« s oo s v v soosomrecsnnasensnns 3
24 92- 6 B\ SAX std.1ocK ,.......c i nnnsans 6
~~ : 25 13- 68 2" N.C.hexX. .. ... et vrveosvnsns 6
26 113- 206 X3/4" N.C.hexX. ZP . ... .o v v e v eneenoss .2
27 A 70305 ermounting R.H. ............cc.... 1
28 195~ 104 \ 'plainZP . ....... ... s s e v s e e 2
29 129- 103 YN "N, C.hex.ZP ......... G r e e s senssaessed
30 132- 69 N /32" X 1M cotter, ., .. ... .ttt et s e 2

Printed In U, S. A. September, 1965







ROTARY MOWER AND DOZER BLADE 19
DOZER BLADE
130-180 GARDEN TRACTORS

REF. PART NO, DESCRIPTION REQ'D
1 A 70363 PIN-retaining . . ... ... .00t ei v i reeroens e e
2 A 70364 PIN-liftbracketpivot . ... ....... ..o,
3 A 170356 BRACKET - 1ift (130) . . ..... ¢4 ¢t e v e voeenroosan
3 A 70520 BRACKET -1ift (180) .. .. ... 0 i v v ervvrnennncnnna
4 141- 6 PIN-clevis (1/2") . . . v v i vt v h i et n e ensennnnns .
5 A 170368 ROD-push.............. e s s e e . .
6 141- 4 PIN-clevis (3/8'). . . .. i i i i ittt vt nenennnnon .

7 A 170361 ARM - lift bracket to carriage lift (130). . .. ...........
7 A 70522 ARM - lift bracket to carriage lift (180). ..............
8 A 170176 PIN-retalning . . .......0c. 00t v innonnsans PO
9 A 70353 PIN-bladepivot. . . ... .. ... it n st et nososvonen
10 A 70338 CARRIAGE -dozerblade, .. ........0o0ccrmvcovsnns
11 A 70369 PIN - carriage to tractorpivot. . . ......... s s e
12 A 70328 BLADE -dozer . .......ceo o et oseenrsnsnnns »ess
13 25- 108 NUT-1/2"N,C.hex ,..... NN - c s e s et as e
14 129- 102 NUT - 5/16" N, C, hex. ZP . ® ................
15 92- 5 WASHER - 5/16" std, 10cK. (0NN . ¢ s e v v vveeevnennns
16 A 70336 SKID -blade........ s s e e e s s et a s
17 111- 202 BOLT - 5/16" x 3/4' ( n .hd.sg.nk,.............

18 A 170335 EDGE - dozer bladé%@ .......................

Printed in U, S. A, September, 1965
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NUMERICAL INDEX

PART PAGE REF.  PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
2 38%32 g 24 A 70309 13 8
9| A 70309 17 15
NS : ol 4 D 0 i HARDWARE CODE NUMBERS
A 70176 11 29 | A 70317 17 23 |13 48 7 14
A 70176 11 40 | A 170318 7 26 |13 48 11 14
A 70176 15 24 | A 70318 7 38 |13 48 15 11
A 70176 19 8 | A 170318 11 26 |13 68 9 18
A 70226 7 10 { A 70318 11 38 |13 68 13 18
A 70227 7 42 | A 70318 15 21 {13 68 17 25
A 70235 5 19 | A 70319 7 27 113 412 7 21
A 70242 5 9 | A 70319 11 27 |13 412 11 21
A 70245 5 10 | A 70321 7 39 |13 412 15 16
A 70250 5 7| A 70321 11 39 {13 1080 5 20
A 70259 5 1] A 70322 7 41 |95 104 7 23
A 70260 11 24 | A 70322 11 41 |25 104 11 23
A 70279 9 12 | A 70323 7 15 18
A 70279 13 12 | A 70323 11 19 13
A 70279 17 19 | A 70323 15 7 15
A 70280 9 10 | A 70324 5 7 22
A 70280 13 10 | A 170328 19 11 15
A 70280 17 17 | A 70335 19 11 22
A 70281 9 11 | A 70336 19 15 12
A 70281 13 11 | A 70338 19 15 17
A 70281 15 9 | A 70353 19 19 15
A 70281 17 18 | A 70356 19 9 17
A 70282 7 13 | A 70361 19 13 17
A 70282 9 13 | A 70363 19 17 04
A 70282 11 13 | A 70364 19 7 28
A 70282 13 13 | A 70368 19 11 28
A 70282 15 10 | A 70369 19 15 23
A 70282 17 20 | A 70388 19 17
A 70283 9 15 | A 70404 5 21
A 70283 13 15 | A 70404 9 4
A 70283 17 22 | A 70404 15 [113 206 9 9
A 70286 9 14 | A 70411 ° 15 {113 206 9 19
A 70286 13 14 | A 70 \ 5 14 |113 206 13 4
A 70289 7 18 | A 704 5 5 1113 206 13 9
A 70289 11 18 | A 7 5 8 113 206 13 19
A 70289 15 8 | A 7 24 1113 206 17 5
A 70290 7 17 | A 9 8 1113 206 17 16
A 70290 11 17 2 7 5 [113 206 17 26
A 70290 15 7 0434 9 3 [113 208 7 4
A 70291 7 11 0488 17 21 3113 208 7 8
A 70291 11 1 70491 5 1 1113 208 7 25
A 70292 7 @ 70492 15 19 |113 208 11 4
A 70292 11 A 70499 15 3 1113 208 11 8
A 70292 15 A 70501 15 29 113 208 11 25
A 70295 7 A 70504 15 39 |113 208 15 4
A 70295 11 31 | A 70508 15 30 ]113 208 15 20
A 70295 15 36 A 70512 15 22 113 208 15 25
A 70296 11 10 | A 70513 15 28 1129 102 5 17
A 70297 11 5 | A 70514 17 12 129 102 19 14
A 70301 7 3 [ A 70515 17 8 |[129 103 7 6
A 70301 11 3 | A 70516 17 7 1129 103 7 34
A 70302 7 37 | A 70520 19 3 129 103 9 6
A 70302 11 37 A 70522 19 7 1129 103 9 22
A 70302 15 40 | A 70523 13 24 1129 103 11 6
A 70303 7 16 | A 70523 17 1 |129 103 11 34
A 70303 11 16 A 70524 9 2 |129 103 13 6
A 70303 15 13 | A 70524 13 2 1129 103 13 22
A 70304 11 42 A 70524 17 3 1129 103 15 1
A 70304 15 41 | A 70525 15 6 1129 103 15 35
A 70305 9 20 | O 6073AB 7 12 129 103 17 13
A 70305 13 20 0 6073AB 1 12 |129 103 17 29
A 70305 17 27 129 107 5 12
A 70306 13 3 131 352 7 1
A 70306 17 4 131 352 11 1
131 352 15 27

Rac. Form 9-7504)
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NUMERICAL INDEX
PART PAGE REF. PART PAGE REF. PARY PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
131 352 17 11
131 356 7 33
131 356 11 33
131 356 15 38
131 357 7 9
131 357 11 9
131 357 15 5
132 30 5 3
132 50 15 31
132 50 17 9
132 69 9 23
132 69 13 23
132 69 17 30
141 4 19 6
141 6 19 4
192 20 5 18
192 21 7 7
192 21 7 35
192 21 9 5
192 21 9 7
192 21 11 7
192 21
192 21
192 21 3
192 21
192 21
192 21
192 21
192 25
192 25
192 25
192 25
195 103
195 104
195 104
195 104
195 104
195 104
195 104
195 104
195 104
195 104
195 104
195 106
195 108
195 108
195 108
195 108
321 848
321 848
321 848 15 42
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